
201 93GU



Cover Photo:

"NAWRA" Wheel for Lifting Water from Al-Aasi River, Hama, Syria.
By Dr H. Rathor (VBC), WHO/ EMRO.



Guidelines
on

Technologies for
Water Supply Systems in

Small Communities



Guidelines
on

Technologies for
Water Supply Systems in

Small Communities

World Health Organization
Eastern Mediterranean Regional Office

Centre for Environmental Health Activities
Amman

1993



World Health Organization, 1993

This document is issued by the World Health Organization for general
distribution. All rights are reserved. Subject to due acknowledgement to WHO,
the document may, however, be reviewed, abstracted, reproduced or translated,
in part or in whole, provided that such is not done for or in conjunction with
[...]
2. Mechanical devices

Hydraulic devices (see Figures 56 and 57), such as channels with baffles pro-
ducing turbulent flow conditions, overflow weirs, and hydraulic jumps, are used for
small flows up to 300 m /hr. If properly designed a hydraulic mixer can be as effec-
tive as a mechanical device.

A simple hydraulic jump for mixing is most common in rural community water
supply. The velocity in the flume should be 3 to 4 m/sec, and the water leaving the
flume should mix with water moving at 0.5 to 0.8 m/sec. The head loss is likely to be

105



Water Supply Guidelines

Figure 56. BAFFLED CHANNEL MIXING

BAFFLES (45°),

FEED POINT OF COAGULANT

Figure 57. HYDRAULIC JUMP
FEED POINT OF COAGULANT

' Loss of
T^r head

Head on flume h

106



Water Supply Guidelines

0.25 to 0.50 m. Alternatively, mechanical mixing is achieved using a propeller at 5-
15 revolutions per second in a chamber with a retention time of 30 to 60 seconds. In
larger systems, power may be used, power utilisation being of the order of 2.5 to 5
KW/m /sec of.water. Mechanical mixers (see Figure 58) are preferred when the flow
exceeds 300 m /hr.

Figure 58. MECHANICAL MIXER

ELECTRIC MOTOR

107



Water Supply Guidelines

Figure 59. HORIZONTAL BAFFLED CHANNEL FLOCCULATOR

BAFFLES OR
PORTIONS.

FUOCCULATED
WATER

PLAN

7.4.4.2. Flocculation
In the flocculation process, the microfloc particles formed during rapid mixing

are brought together to aggregate into larger, rapidly settleable floes by controlled
agitation of water. Flocculation can be achieved satisfactorily by use of hydraulic or
mechanical devices.

In hydraulic flocculators the flow of water is so influenced that stirring action
results due to the creation of turbulence. Typical examples are baffled channel or
basins (see Figures 59 and 60) and gravel bed flocculators. These types of floccula-
tors are well suited for small treatment plants (up to 300 m /hr). For a horizontal
flow baffled flocculation channel, the designed water velocity is in the range 15 to 45

108



Water Supply Guidelines

cm/s, with detention time varying between 10 to 30 minutes. The shortcomings in the
hydraulic system are that they are not flexible, and involve much loss of head.

Figure 60. VERTICAL BAFFLED CHANNEL FLOCCULATOR

SECTION

Mechanical flocculators consist of revolving paddles with horizontal or vertical
shafts, or of paddles suspended from horizontal oscillating beams and moving up and
down. Usually they are satisfactory. The design features of the paddle-type mechan-
ical flocculator are:
1. Retention time: 15 to 30 minutes.
2. Average velocity of flow: 0.3 m/min.

109



Water Supply Guidelines

3. Paddle area: 10-25% of the area swept.
4. Maximum peripheral velocity: 0.6 m/sec.
5. Speed: 2 revolutions per minute (rpm)
6. Allowable head loss: 0.15 m.
7. Power required: 80-120 kw/mld.

7.4.5. Sedimentation
When sedimentation basins are designed for receiving water that has been treat-

ed by chemical coagulation - floccuiation the following design criteria are generally
adopted:
1. Average velocity of flow: 0.5 m/sec.
2. Max. peripheral velocity: 0.5-1.0 cm/sec.
3. Tank dimension:
(a) For rectangular tanks:

Length to width ratio; 2 to 4
Depth: 2.5 to 4.0 m (and additional 0.15 to 0.30 m if sludge storage
is to be provided).

(b) For circular tanks:
Dia: not more than 60 m.
Depth: 2.5 to 4.0 m, and a space equivalent of
25 per cent of volume for sludge storage.

4. Surface loading:
For flocculent material: 40-48 m3/day/m2

A surface overflow rate of 36 m3/m2/day is equivalent to a settling velocity of
1,5 m/hour and amounts to a retention period of 2 hours in basins 3 m deep.

5. Weir overflow rate:
Not to exceed 600 m3/day/m, and preferably be held below 300 m3/day/m.

6. Sludge removal:
minimum size to be used:
for non-mechanised units: 200 mm diameter desludging pipe
for mechanised units: 100-15 mm diameter desludging pipe

7.Bottom slope:
for manual scraping: 1 in 10
for mechanical scraping: 1 in 12

8. Allowable head loss: 0.50 m
9. Power required: 0.15-0.20 kw/mld.

Note: Million litres per day (mid) rating implies 24 hours functioning.

110



Water Supply Guidelines

7.4.6 Rapid sand Filtration
Rapid sand filtration is not recommended for small community water supplies

because of the necessary controls and careful attention required to obtain satisfactory
results. It is generally preferred, however, when the turbidity of the raw water is
highly variable, and remains high for a considerable period in a year. However, it is
now accepted that for small communities gravel pre-hltration followed by slow sand
filtration and disinfection is preferable.

Chemical pre-treatment of the raw water is necessary prior to rapid sand filtra-
tion.

For rapid filtration, sand is commonly used as the filter medium but the process
is quite different from slow sand filtration. This is because much coarser sand is used
with an effective grain size in the range 0.4-1.2 mm, and the filtration rate is much
higher, generally between 5 and 15 nr/m2/hour (120-360 m3/m2/day). Due to the
coarse sand used, the pores of the filter bed are relatively large and the impurities
contained in the raw water penetrate deep into the filter bed. Thus the capacity of the
filter bed to store deposited impurities is more effectively utilised and even very
turbid river water can be treated with rapid filtration.

For cleaning a rapid filter bed, it is not sufficient to scrape off the top layer.
Cleaning of rapid filters is effected by backwashing. This is achieved by directing
water at a high rate of flow back up through the filter bed so that it expands and is
scoured. The backwash water carries the deposited materials out of the filter. The
cleaning of a rapid filter can be carried out quickly; it need not take more than about
30 minutes. It can be done as frequently as required, if necessary every day.

Rapid sand filtration generally implies considerably higher operational costs
than slow sand filtration. Operational expenditure involves costs for coagulants, such
as lime and alum, for pre-conditioning the raw water before passing it onto the filter.
Only when proper adequate operation and supervision are available, can a rapid sand
filtration system work successfully.

Components of a conventional rapid sand filtration system (see Figure 61)
include:
1. coagulation (by means of hydraulic jump or of mechanically-operated rapid

mixing);
2. flocculation (by means of baffled channel or of mechanically-operated slow

mixing);
3. supernatant water reservoir;
4. filter sand bed;
5. under-drain system;
6. control valve system, and
7. backwashing facilities.

I l l



Water Supply Guidelines

Fig. 61. RAPID SAND FILTER (OPEN GRAVITY TYPE)

WASH TMBOUGHS

CAST tROII
MANIFOLD

CHAOED OHAVEL

PERFORATE!) LATERALS

FILTER FLOOR

In brief, some of the essential design features of a rapid sand filter of the gravity type
are:
Influent turbidity
Pretreatment

Length of filter run
Minimum number of units
Filtration rate

Headloss allowed
Depth of sand

Depth of gravel

Depth of water over sand

: after pretreatment should not exceed 20 NTU
: required (chemical dosing: flocculation and clarifi-
cation)
: 24 hours, loss of head 2 m.
: two
: 80-160 lpm/mz (240 Ipm/rrr can be achieved with
improved pretreatment and careful grading)
.1.8 to 2.0 m.
: 60-75 cm thick, effective size (E.S.) = 0.45-0.70
mm, uniformity coefficient (U.C.) =1.30-1.75
: 30-60 cm thick graded into 4 or mote sizes varying
from 25-65 mm at bottom and 2 to 5 mm at top
: 1.0-2.0 m

7.5. Post-chlorination
Post-chlorination is practised for disinfection of potable water by the use of

gaseous chlorine or chlorine compounds to destroy bacteria through the germicidal
effects of chlorine. This may be done at the treatment plant and supplemented by
additional chlorination in loose pockets of the water distribution system. More de-
tails of disinfection and chlorination are given in Chapter 8.
Dosage : When prechlorination is adopted, relatively small doses will

be required, generally 1 to 2 mg/1.
Contact period :30 minutes (minimum)

112



Water Supply Guidelines

pH value :6-7 7-8 8-9 9-10 10-11
Residual or free
available chlorine
in mg/1 at end of
contact period :0.2 0.2 0.4 0.8 0.8
Quantity of chemical :(Dosage in mg/1) x (Quantity of
required in kg/day water to be treated in mid)

7.6 Effectiveness of Treatment
Table 9. (overleaf) indicates the relative degree of effectiveness of each treatment
process and helps in the selection of the most suitable unit for water treatment.

7.7 Modular Water Treatment Plants
In developing countries, meeting the water quality needs of rural communities

is often hampered by scarce technical skills and limited resources. It is too expensive
and time consuming to design individual water treatment plants for each situation. In
order to simplify the selection and design of a suitable treatment process on the basis
of water quality, a modular approach may be used to provide a package of solutions
for a range of water treatment problems. Modular designs are applicable to small-
scale water treatment processes.

7.7.1. Packaged plants
Packaged treatment plants can provide safe water to small communities not

served with piped water supply. They are usually pre-fabricated and pre-assembled
and provide various unit processes and operations in a compact system,
(a) Household filter

The microbiological effectiveness of household sand filters is questionable so
their use should always be followed by disinfection. It is very difficult to operate
household sand filters at a continuous flow rate and such that they never dry out, so
although they may improve optical clarity they should not be confused with conven-
tional biological slow sand filters. They may reduce the number of larger parasitic
organisms provided that the sand grains are fine and flow rates are slow.

A typical household filter unit which can be used in isolated dwellings and farm
houses is shown in Figure 62. The unit is essentially a mini-slow sand filter, consist-
ing of a drum 40 cm in diameter and 100 cm deep made of galvanised iron, ferroce-
ment, or other local material. It is filled with two 5 cm layers, of 3.0 to 6.0 mm
gravel and 0.7 to 1.4 mm coarse sand, topped with 40 cm of fine sand of 0.2 to 0.3
mm size. Water to be filtered is allowed to flow into the unit through a distributor
placed at the top. The water filters slowly through the sand layer and is collected in a
storage vessel. The unit can yield about 100 litres of water per day, which, after
disinfection, can satisfy the drinking and cooking needs of a family of 6 to 8 persons.

113



Water Supply Guidelines

TABLE. 9. Relative Effectiveness of Various Water
Treatment Processes

Attributes Aera- Plain Slow Coagulation
tion Sedim- Sand and Rapid

entationFiltr- Sand
ation Filtration

Bacteria
and other
Organisms 0
Colour 0
Turbidity 0
Odour and
Taste +H
Hardness +
Corrosi-
veness
Iron and
Manganese

Softening
using Lime
Soda Proc-
ess and
Filtration

Disinfection
with
Chlorine

0
0

0

0

0

0 Variable11

0

0

0

Key for the table
Favourable Unfavourable

Very
Considerably

•H- Somewhat
+ Slightly
0 None 0
(+) Indirectly (-)

1. Somewhat irregular
2. By excess lime treatment only
3. But filters clog too rapidly at high turbidities
4. Except chlor-phenol tastes and odours
5. When break-point chlorination is employed or superchlorination is followed by
dechlorination
6. Ordinary chlorination
7. Alum coagulation converts carbonates into sulphates
8. By removing CO2 (carbon dioxide)
9. By adding oxygen 0 2 when it is low
10. Alum coagulation releases C O 2 (carbon dioxide)
11. Some metals are attacked at high p 1 ! values
12. After aeration.

114



Water Supply Guidelines

Figure 62. HOUSEHOLD FILTER UNIT

IQCm

40Cm

40 Cm

5cm

.PERFORATED TRAY

(REMOVABLE)
-40CmDIAfi

'••-•ife.S <

RSE SAND I/I
-JSRAVEl~'i'

PEDESTAL

FILTERED WATER
STORAGE VESSEL

V-4 0 Cm DIAr+4

n̂

•S7 W . L .

SOCm

(b) Packaged unit for iron removal
In certain areas groundwater is contaminated with iron. The presence of iron in

drinking water is often considered a minor problem of aesthetic and technical nature.
However, people may resist using a bactenologically safe groundwater source which
has a high iron content, preferring to drink surface water which has a more agreeable
taste and colour, but may contain pathogens. Iron removal therefore, can be of major
importance. In order to ensure safe potable water free from iron, package plants of
different capacities have been developed. Package plants operated by hand pumps
and power pumps are shown schematically in Figure 63.

The type I unit is made up of three parts: the bottom compartment, the upper
compartment, and the upper compartment cover lid. The bottom compartment is the
filter vessel with the sand medium. The upper compartment is provided with coke

115



Water Supply Guidelines

medium to support the ferric floes resulting from the oxidation of soluble iron by
spray aeration, which is achieved by means of shower fitted in me inlet feed pipe.

The type II plant consists of the main filter vessel containing the filter medium
and PVC underdrain laterals. The plant is provided with an in-built treated water
storage tank. The raw water is pumped and sprayed over the coke filter medium
through a spray pipe network, and thereafter it is allowed to settle in the lower
compartment before filtration takes place in the main filter compartment. The treated
water storage tank is provided with taps through which water is withdrawn for use.

Figure 63. PACKAGED UNITS FOR IRON REMOVAL

INLET PIPE INLET

SPRAYPIPE NET"

SHOWER/SPRAYER

SETTLING
• ~ ' —

AIR OPENINGS

DOOR

UPPER COMPARTMENT

TREATED WATEf
HOLES STORAGE TANK

DOOR

BOTTOM COMPARTMENT

UNDER DRAIN

PERMEABLE
CAPSULES

FILTER

VESSEL

7.8. Operation and Maintenance of Water Treatment Plants
The term "maintenance" in an engineering sense may be defined as the art of

keeping plant equipment, structures and other related facilities in optimum working
order.

The person in charge of maintenance and operation of water treatment plants
should have a thorough knowledge of the purpose and functions of the units under
their control. The problems that may need to be confronted relate to either;

116



Water Supply Guidelines

(a) poor design,
(b) faulty construction,
(c) special situations during operation and
(d) general wear and tear and reasonable deterioration.

A resourceful operator should be able to identify faults in design and construc-
tion which give rise to problems in the course of operation and be able to rectify
them.
Additional problems may occur due to:
(a) fluctuations in the quality of the water;
(b) fluctuations in quantity and changes in the flow pattern;
(c) malfunctioning of several units;
(d) malfunctioning of mechanical and electrical equipment, and
(e) inadequate or intermittent supply of chemicals, consumables or spare parts.

Maintenance should be carried out in a manner which prevents emergencies and
unscheduled shutdowns. Efficient "preventive" maintenance requires considerable
skill which can only be acquired by experience, study and practice. Basically, any
maintenance programme should observe the following general rules:
(a) keep a set of plans giving details of the units and indicating the layout and
position of all pipelines, fittings and accessories;
(b) establish a systematic plan of daily operations;
(c) establish a routine schedule for inspection of machinery and lubrication and
keep records of this work. Instructions for lubrication, the type of lubricant suggested
and the frequency of lubrication should be written out and clearly illustrated where
appropriate, and be easily accessible;
(d) maintain data and records of each piece of equipment giving details of cleaning
and replacement of worn parts and other data of importance such as unusual inci-
dents and faulty operating conditions. Details of any special equipment should be